
+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - COMPOSICION QUIMICA --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA   ESPECIFICACION                 C        MN       P         S        SI        CU       CR       NI        MO       ALT      V        NB/CB

143821   ASTM A36/ASME SA36 ED01 AD03.   0 .171    0 .406    0 .010     0 .014    0 .017    0 .036    0 .013    0 .024    0 .003    0 .040     0 .001    0 .001

143823   ASTM A36/ASME SA36 ED01 AD03.   0 .162    0 .398    0 .018     0 .013    0 .011    0 .012    0 .020    0 .020    0 .004    0 .038     0 .002    0 .001

143824   ASTM A36/ASME SA36 ED01 AD03.   0 .171    0 .403    0 .010     0 .011    0 .014    0 .015    0 .019    0 .021    0 .003    0 .039     0 .001    0 .001

143825   ASTM A36/ASME SA36 ED01 AD03.   0 .172    0 .394    0 .009     0 .008    0 .015    0 .019    0 .011    0 .022    0 .002    0 .034     0 .001    0 .001

143826   ASTM A36/ASME SA36 ED01 AD03.   0 .152    0 .411    0 .014     0 .011    0 .014    0 .027    0 .022    0 .035    0 .003    0 .044     0 .001    0 .001

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRUEBAS AL PRODUCTO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA       PCHON.       NO.PLACA     ESPESOR(Plg.  L.ELASTICO    R.TENSION    %ELON.8"

143821       3060         96381681     0 .3750       44.417(KSI)   64.177(KSI)   28(%)

143821       4030         96381991     0 .3750       44.256(KSI)   63.925(KSI)   26(%)

143823       3050         96380741     0 .5000       38.391(KSI)   60.251(KSI)   25(%)

143823       4010         96380731     0 .5000       37.304(KSI)   59.768(KSI)   26(%)

143824       3040         96381551     0 .3750       43.921(KSI)   63.774(KSI)   27(%)

143824       4020         96381541     0 .3750       44.239(KSI)   64.076(KSI)   26(%)

143825       3180         96381751     0 .3750       42.547(KSI)   63.019(KSI)   26(%)

143825       4010         96381731     0 .3750       42.865(KSI)   62.200(KSI)   28(%)

143826       3010         96381631     0 .3750       44.024(KSI)   63.649(KSI)   26(%)

143826       3020         96381741     0 .3750       43.096(KSI)   61.668(KSI)   25(%)

+-- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA       PCHON.       NO.PLACA     ESP.(Plg. )    ANCHO(Plg. )   LARGO(Plg. )   NORMA           PEDIDO       PARTIDA      ENTREGA      PED.CLIENTE

143821       4050         96382191     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143821       4050         96382192     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143821       4050         96382193     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143821       4050         96382194     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143821       4060         96382221     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143821       4060         96382222     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143821       4060         96382223     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143821       4060         96382224     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143821       4070         96382231     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143821       4070         96382232     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143821       4070         96382233     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143821       4070         96382234     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143821       4080         96382181     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143821       4080         96382182     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143821       4080         96382183     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161
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+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA       PCHON.       NO.PLACA     ESP.(Plg. )    ANCHO(Plg. )   LARGO(Plg. )   NORMA           PEDIDO       PARTIDA      ENTREGA      PED.CLIENTE

143821       4080         96382184     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143823       4150         96382161     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143823       4150         96382162     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143823       4150         96382163     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143823       4150         96382164     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143824       4120         96382151     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143824       4120         96382152     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143824       4120         96382153     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143824       4120         96382154     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143825       3150         96382241     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143825       3150         96382242     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143825       3150         96382243     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143825       3150         96382244     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143825       3160         96382201     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143825       3160         96382202     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143825       3160         96382203     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143825       3160         96382204     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143825       4150         96382211     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143825       4150         96382212     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143825       4150         96382213     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143825       4150         96382214     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143826       4020         96382171     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143826       4020         96382172     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143826       4020         96382173     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

143826       4020         96382174     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000556333   100000161

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - FIN DE DATOS --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+
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